

TESTING REPORT

Test Items	Unit	Result	Method/Standard No.
Cl	%	0.015	GB/T 176-2008
S	%	1.20	GB/T 176-2008
SiO ₂	%	32.58	GB/T 176-2008
CaO	%	38.09	GB/T 176-2008
MgO	%	9.64	GB/T 176-2008
SO ₃	%	0.041	GB/T 176-2008
LOI	%	0.19	GB/T 176-2008 (MOD)
H ₂ O	%	0.16	GB/T 2007.6-1987
Glass	%	99.63	GB/T 203-2008
Specific Surface	cm ² /g	4630	GB/T 8074-2008
Initial Setting time	min	234	GB/T 1346-2001
Final Setting time	min	312	GB/T 1346-2001
Activity Index(28 days)	%	97	GB/T 18046-2008
Activity Index(7 days)	%	91	GB/T 18046-2008
(CaO+MgO)/SiO ₂	/	1.46	by calculating
CaO+MgO+SiO ₂	%	80.31	by calculating

Remark: The test result of Glass, Specific Surface, Initial Setting time, Final Setting time, Active Index (7 days), Activity Index(28 days) were performed by SGS internal laboratory

*****The end*****

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

Xiamen All Carbon Corporation



The report would be invalid without authorized signature. The report shall not be reproduced except in full, without written approval of the Company.

This document is issued by the Company under its General Conditions of Service accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.